
 

 

Since January 2020 Elsevier has created a COVID-19 resource centre with 

free information in English and Mandarin on the novel coronavirus COVID-

19. The COVID-19 resource centre is hosted on Elsevier Connect, the 

company's public news and information website. 

 

Elsevier hereby grants permission to make all its COVID-19-related 

research that is available on the COVID-19 resource centre - including this 

research content - immediately available in PubMed Central and other 

publicly funded repositories, such as the WHO COVID database with rights 

for unrestricted research re-use and analyses in any form or by any means 

with acknowledgement of the original source. These permissions are 
[...]
Investigation carried out at the hospital located in
Vellore, Tamil Nadu (India), by means of a lab-scale
plant consisting of coagulation (by adding FeCl3 up to
300 mg/L), rapid filtration and disinfection (by adding
a bleaching powder solution) steps.

Options for hospital effluent pretreatment before
discharge in public sewage

Conventional parameters: COD, BOD5, SS and
P

Grundfos
Biobooster
(2012)

Report from an on-going project in Denmark to eval-
uate the best available technologies (BATs) for the
separated treatment of hospital effluent. Two se-
quences are being tested: MBR followed by O3, GAC
and/or H2O2 and UV, MBR followed by GAC and UV.

Evaluation of the BAT for hospital treatment .

Kajitvichyanukul
and
Suntronvipart
(2006)

Investigation carried out in Bangkok, Thailand, on the
pretreament of hospital effluent by using a lab-scale
photo-Fenton process.

Improvement in biodegradability of hospital effluent
by using the photo-Fenton process as a pretreatment

Conventional parameters: COD, BOD5, TOC,
turbidity, TSS, conductivity and toxicity

Kist et al. (2008) Investigation carried out on the treatment of
wastewater produced in a hospital laundry in the Rio
Pardo Valley (Brazil), by means of a (lab scale, 4 L)
ramp type reactor for catalytic photoozonation
(UV/TiO2/O3).

Reduction of the risk posed by hazardous substances
occurring in HWWs due to adequate pretreatments

Conventional parameters: COD, BOD5,
turbidity, surfactants, Escherichia coli and
thermotolerant coliforms

Kohler et al.
(2012)

Investigation carried out at the Hospitalier Emil
Mayrisch (Luxembourg) by means of a pilot plant
(MBR + UV; MBR + H2O2 + UV) to assess the re-
moval of some pharmaceutical compounds. Details of
the MBR are reported in Venditti et al. (2011).

Technical and economical feasibility for hospital
effluent treatment.

13 PhCs

Kosma et al.
(2010)

Investigation carried out on the occurrence and
removal of PhCs at the hospital (full scale) WWTP
(CAS, 600 m3, HRT = 6 h) in Ioannina (Greece).

Impact of pharmaceuticals on the environment 11 PhCs; COD, BOD5, NO3, PO4 and TSS

Kovalova et al.
(2012)

Investigation carried out in Switzerland, on a pilot-scale
primary clarifier +MBR installed and operated for one
year at Cantonal Hospital in Baden. The bioreactor
consisted of an anoxic tank (0.5 m3) and an aerobic one
(1 m3) equipped with submerged ultrafiltration flat
sheet membrane plates (15–30 L/m2 h, 38 nm pore
size, nominal cut-off 150 kDa). Biomass concentration
was 2 g/L, SRT 30–50 d, temperature 29 °C.

Analysis of performance and removal in MBR of
many PhCs. Reduction of the spread of multi resistant
or pathogenic bacteria, virus, parasite eggs and PhCs

56 PhCs

Kovalova et al.
(2013)

Investigation carried out at the Cantonal Hospital in
Baden (Switzerland) in a pilot plant consisting in a
primary clarifier, MBR (see Kovalova et al. (2012)),
and five post-treatment technologies: O3, O3/H2O2,
powdered activated carbon (PAC), and low pressure
UV light with and without TiO2.

Removal of typical pollutants in hospital effluent
(disinfectants, pathogens and antibiotic resistant
bacteria) by advanced treatments

56 PhCs

Lenz et al.
(2007a)

Investigation carried out at a hospital in Vienna
(Austria), by means of a pilot MBR (150 L) installed
and fed with oncologic in-patient treatment ward ef-
fluent. Ultrafiltration membranes (nominal cut-off of
100 kDa) were used.

Risk of cancerostatic platinum compounds to
humans

Cancerostatic platinum compounds

Lenz et al.
(2007b)

Investigation carried out at the oncological ward in a
hospital in Vienna (Austria), by means of a pilot MBR
(see Lenz et al. (2007a)) followed by granular acti-
vated carbon (GAC) and UV. Biomass concentration
was 12–15 g/L, the average hydraulic load 260 L/d

Environmental risk of cytostatic Cancerostatic platinum compounds.

(continued on next page)

471P. Verlicchi et al. / Science of the Total Environment 514 (2015) 467–491



Table 2 (continued)

Reference Main characteristics of experimental investigations
and treatment plants

Rationale Investigated parameters

Liu et al. (2010) Investigation carried out in China on operating
conditions, MBR efficiency in treating hospital
effluent.

To avoid the spread of pathogenic microorganisms
and viruses, especially following the outbreak of
SARS in 2003

Conventional parameters: COD, BOD5, NH3,
TSS, bacteria and faecal coliform

Machado et al.
(2007)

Investigation carried out in Brazil, on a lab-scale ad-
vanced oxidation process (UV/TiO2/O3) operating as a
tertiary treatment, fed with secondary HWW.

Proposal of a (sustainable) treatment schematic to
reduce microorganisms and toxicity from hospital
effluent

Conventional parameters: COD, BOD5,

turbidity, total nitrogen, total phosphorus,
surfactants, thermotolerant coliforms,
toxicity and AOX

Mahnik et al.
(2007)

Occurrence and treatability of cytostatics in the
effluent from the oncologic in-patient treatment ward
of the Vienna University Hospital was investigated as
well as their removal by an MBR (pilot scale, 150 L of
aeration tank, hydraulic load 100–200 L/d, HRT =
20–24 h, biomass concentration 12–15 g/L, UF
membranes: active area 1 m2, nominal cut-off 100
kDa).

Pollution level of the effluent from particular hospital
wards

4 PhCs: 5-fluorouracil, doxorubicin,
epirubicin and daunorubicin

Mahvi et al.
(2009)

Analysis of the performance of seven WWTPs (CAS +
chlorination) in Kerman Province (Iran) receiving
hospital effluent in terms of removal of main conven-
tional parameters and malfunctions.

Malfunctions in WWTPs receiving hospital effluents Conventional parameters: COD, BOD5, DO,
TSS, pH, NO2, NO3, PO4, Cl and SO4

2−

Martins et al.
(2008)

Investigation carried out in Brazil into the pretreat-
ment of hospital effluent by using a septic tank and an
anaerobic filter. Analysis was referred to occurrence,
removal of ciprofloxacin and the resulting risk due to
its residue in the treated effluent.

Evaluation of the adequateness of specific
pretreatment in Brazil

PhC: ciprofloxacin

McArdell et al.
(2011)

Report including all the details of the investigations
described in Kovalova et al. (2012, 2013) and in PILLS
Report (2012) referring to the Swiss investigations on
MBR and MBR+ AOPs applied to a hospital effluent.

Testing and comparing the removal of PhCs from
HWW by different technologies

Conventional parameters, PhCs

Mousaab et al.
(2015)

Investigation into the removal ability of PhCs and
conventional pollutants in an upgraded UF membrane
system coupled with an activated sludge (AS) reactor
by the addition of biofilm support media in the
aeration tank in case of hospital effluent treatment.
The aeration bioreactor had a volume of 400 L, the UF
membrane system consisted of a hollow fibre module
(1 m2 surface area, pore size 0.2 μm). HRT = 22 h and
SRT = 20 d.

Improvement in PhC removal from hospital effluent
and in membrane functioning resulting in a
reduction of operation costs

PhCs

Nardi et al.
(1995)

Investigation into disinfection of the effluent of an
Italian infectious disease ward by means of different
doses of ClO2 and evaluation of AOX production.

Disinfection performance of ClO2 with respect to
NaClO in case of hospital effluent and evaluation of
AOX production

Conventional parameters: COD, TOC, total
and faecal coliforms, streptococci, AOX

Nielsen et al.
(2013)

Investigation carried out in Denmark with pilot and
lab scale plants into the ability of different technolo-
gies acting as a secondary (MBR) or a tertiary (O3,
O3/H2O2, ClO2, PAC) treatment in removing common
PhCs from hospital effluent. The MBR was equipped
with ceramic UF membranes (surface area 3.75 m2,
pore size 60 nm). The average daily flowwas 2.2 m3/d
and 24.6 L/(m2 h), SRT = 35 d.

Risk to human health posed by HWWs during
combined sewers overflow

PhCs; E. coli, total coliforms, total
enterococci

Pauwels et al.
(2006)

Investigation carried out in Ghent (Belgium) to com-
pare the performance of two lab-scale plants (CAS
and MBR) in treating hospital effluent. The MBR
consisted of a 25 L tank equipped with 3 plate mem-
brane modules (pore size 0.4 μm; total surface area
0.3 m2) HRT = 12 h in both reactors.

Potential risk of HWW-correlation between PhC and
conventional parameters removal

COD, total ammonium nitrogen, total
coliforms, faecal coliforms, total aerobic
bacteria, total anaerobic bacteria and
enterococci; ethinylestradiol

Pharmafilter
report (2013)

Report on the characteristics and the performance of
a full-scale system (Pharmafilter) installed and tested
in the Reinier de Graaf Gasthuis in Delft
(Netherlands) in the period 2010–2012. The system is
an integral concept for the optimization of care, pro-
cessing waste and purifying wastewater in hospitals.
It consists in: pretreatment (sieve), biological process
(UF MBR), ozonation, GAC filtration. The sludge
discharged from the MBR is fed back into the digester
and any excess sludge water from the digestate
formed in the digester can be transported to the MBR.
The fate and removal of about 100 PhCs were
observed.

Potential health risk posed by HWWs Potential health risk posed by HWWs
PhCs

PILLS Report
(2012)

Report of the main results achieved within the
European PILLS project developed in 2010–2012 in-
volving four research units in different countries that
investigated the removal of PhCs from HWW by
means of MBR + PAC, MBR + O3 + moving bed
bioreactor, MBR + UV + moving bed bioreactor in
Switzerland, MBR + RO, MBR + UV, MBR + O3/H2O2

in Luxembourg, MBR + O3 + sand filtration, MBR +

Effects of pharmaceuticals on environment water
and potential measures to reduce their occurrence

PhCs

472 P. Verlicchi et al. / Science of the Total Environment 514 (2015) 467–491



Table 2 (continued)

Reference Main characteristics of experimental investigations
and treatment plants

Rationale Investigated parameters

PAC + sand filtration in Germany, MBR + O3 + GAC,
MBR + GAC + UV/H2O2 + GAC in the Netherlands.
Monitored parameters were PhCs and toxicity. See
also Kovalova et al. (2012, 2013), Kohler et al. (2011)
and McArdell et al. (2011).

Prado et al.
(2011)

Investigation carried out in Brazil involving detection
of some enteric viruses and hepatitis A in hospital
effluent and in the effluent from two different full
scale treatment plants. The removal efficiencies ob-
served in the two sequences: upflow anaerobic sludge
blanket (UASB) + three serial anaerobic filters and
CAS system followed by a chlorination tank were in-
vestigated and compared.

Quantification of enteric viruses and hepatitis A in
the effluent of different hospital WWTPs

Enteric viruses and hepatitis A

Prayitno et al.
(2014)

Investigation on a pilot scale plant consisting in an
aerated fixed film biofilter (AF2B reactor) coupled
with an ozonation reactor fed by the effluent from
Malang City hospital in Indonesia.

Pollution and health problems for humans being
caused by the discharge of HWWs

Conventional pollutants: BOD5, phenols,
faecal coliform and Pb

Rezaee et al.
(2005)

Investigation carried out in Iran on a pilot-scale sys-
tem consisting in an integrated anaerobic–aerobic
fixed film reactor fed with hospital effluent before
co-treatment with urban wastewater.

Potential reduction of the organic load in hospital
effluent by biological pretreatment before its
cotreatment

Conventional parameters: COD, BOD5, NH4,
turbidity, bacteria and Escherchia coli

Shrestha et al.
(2001)

Analysis of the removal performance in a full scale
two stage constructed wetland (CW) designed and
constructed in Nepal to treat hospital effluent
(20 m3/d). The system consists in a three chambered
septic tank, a horizontal flow bed (140 m2), with 0.65
to 0.75 m depth and a vertical flow bed (120 m2) with
1 m depth. The beds were planted with local reeds
(Phragmites karka).

Transfer CW technology to developing countries to
reduce pollution in aquatic environments

Conventional parameters: TSS, BOD5, COD,
NH4, PO4

2−, total coliforms, E. coli,
streptococci

Sim et al. (2013) Investigation carried out at two hospital WWTPs
located in Korea to assess the occurrence and removal
of selected pharmaceutical and personal care
products. The wastewater treatment plants consist of
(i) flocculation (FL) + activated carbon filtration
(AC); (ii) flocculation + CAS.

Potential risks of anthelmintics on non-target
organisms in the environment and their resistance to
biodegradation

33 PhCs and personal care products

Suarez et al.
(2009)

Investigation carried out in Spain into the pretreat-
ment of hospital effluent. The efficacy of
coagulation–flocculation (Coag-FL) and flotation
(FLO) processes in removing PhCs was investigated in
case of two kinds of hospital effluent: one from ra-
diotherapy and outpatient consultation wards and
one from hospitalized patients, surgery, laboratories,
radiology and general services. Coagulation–-
flocculation assays were performed in a jar-test de-
vice and in a continuous pilot-scale plant. Ferric
chloride (FeCl3) and aluminium sulphate (Al2(SO4)3)
were added.

Potential risk of hospital wastewater to the
environment

13 PhCs and personal care products; TSS,
COD, fat

Vasconcelos
et al. (2009)

Investigation carried out in Brazil into the potential
pretreatment of hospital effluent to degrade persis-
tent compounds. In particular the study investigated
the performance of a lab-scale photo-induced
oxidation, heterogeneous photocatalysis, ozonation
and peroxone in degrading the antimicrobial
ciprofloxacin.

Environmental impact of ciprofloxacin and analysis
of its degradation by ozone and photoprocesses

Ciprofloxacin, COD.

Venditti et al.
(2011)

Investigation carried out in Luxembourg on the re-
moval of conventional pollutants and selected PhCs
by means of a pilot MBR fed with hospital effluent
(2 m3/d on average). The bioreactor consists of an
anoxic/oxic compartment (0.175 m3, 0.515 m3 re-
spectively) and is equipped with two submerged
microfiltration membrane modules (pore size 0.4 μm,
total surface area 9.6 m2). Average HRT 8 h, tempera-
ture 16–18 °C, biomass concentration 10–13.2 g/L,
SRT N 30 d.

Adequateness of MBR as a pretreatment for hospital
effluent

10 common PhCs, DOC, COD, BOD5, NH4,
NO3, total N total P

Verlicchi et al.
(2010)

Investigation carried out at an Italian hospital by
means of a pilot-scale MBR equipped with UF
membranes.

Hospitals are the main source of PhCs. Guidelines for
a full scale plant for hospital effluent

Monitored parameters were COD, BOD5, SS,
NH4, total P and Escherchia coli

Wen et al.
(2004)

Investigation carried out at Haidian community
hospital (China), where a full-scale submerged hol-
low fibre MBR was installed.

Efficiency and operation stability of MBR equipped
with microfiltration membranes in treating HWWs

Monitored pollutants were COD, BOD5, NH4,
turbidity and Escherchia coli

Wilde et al.
(2014)

Investigation carried out in Brazil into the degrada-
tion of a mixture of beta-blockers in hospital effluent
by ozonation and Fenton reaction.

Optimization of the operational condition in the
degradation of a mixture of PhCs in hospital effluent

Atenolol, propranolol and metoprolol

473P. Verlicchi et al. / Science of the Total Environment 514 (2015) 467–491



Table 3
Dedicated treatment trains for hospital effluent included in the review.

Investigated
treatment/treatment train

Reference

(Pre)disinfection with ozone1 Chiang et al. (2003)
(Pre)disinfection with chlorine1 Emmanuel et al. (2004), Nardi et al. (1995), Liu

et al. (2010)
(Pre)photo-Fenton1 Kajitvichyanukul and Suntronvipart (2006)
Coagulation–flocculation;
Coagulation–flocculation +
flotation

Suarez et al. (2009)

Coagulation + filtration +
disinfection

Gautam et al. (2007)

Screening + O3/UV or
O3/UV/H2O2 (+biological
step)2

Arslan et al. (2014)

Septic tank + anaerobic filter de Almeida et al. (2013), Martins et al. (2008)
Septic tank + HSF + VSF Shrestha et al. (2001)
Septic tank + Fenton Berto et al. (2009)
Flocculation + CA Sim et al. (2013)
Flocculation + CAS Sim et al. (2013)
Anaerobic–aerobic fixed film
reactor

Rezaee et al. (2005)

Facultative and polishing ponds
(II + III)2

Beyene and Redaie (2011)

Aerated fixed film
biofilter + O3

Prayitno et al. (2014)

CAS Abd El-Gawad and Aly (2011), Azar et al. (2010)
CAS + support media + UF Mousaab et al. (2015)
CAS + chlorination Kosma et al. (2010), Mahvi et al. (2009), Prado

et al. (2011)
Fungal bioreactor Cruz-Morato et al. (2014)
UASB + anaerobic filter Prado et al. (2011)
MBBR + ozonation Andersen et al. (2014)
MBR Al-Hashimia et al. (2013), Beier et al. (2012),

Kovalova et al. (2012), Lenz et al. (2007a), Liu
et al. (2010), Mahnik et al. (2007), Nielsen et al.
(2013), Venditti et al. (2011), Wen et al. (2004)

MBR + chlorination Liu et al. (2010), Nielsen et al. (2013)
MBR + GAC Lenz et al. (2007b)
MBR + GAC + O3 and or
H2O2 + UV

Grundfos Biobooster (2012),

MBR + GAC + UV Lenz et al. (2007b)
MBR + H2O2 + UV Kohler et al. (2011), Kovalova et al. (2013)
MBR + O3 + GAC Pharmafilter report (2013)
MBR + O3 + GAC+ UV Grundfos Biobooster (2012),
MBR + public sewage +
cotreatment

Beier et al. (2011)

MBR + UV Lenz et al. (2007b)
MBR + H2O2 Kohler et al. (2011)
(MBR+) PAC3 Kovalova et al. (2013), Nielsen et al. (2013)
(MBR+) O3

3 Kovalova et al. (2013), Nielsen et al. (2013)
(MBR+) O3/H2O2

3 Nielsen et al. (2013)
(MBR+) UV with/without
TiO2

3
Kovalova et al. (2013)

UV/O3/TiO2 Kist et al. (2008)
(Septic tank + anaerobic
filter+) O3, H2O2/O3

3
Vasconcelos et al. (2009)

(Septic tank + anaerobic
filter+) O3, Fe+2/O3

3
Wilde et al. (2014)

(Septic tank + anaerobic
filter+) UV 3

Vasconcelos et al. (2009)

(Septic tank + anaerobic
filter+)TiO2/UV3

Vasconcelos et al. (2009)

NF/RO (polishing)4 Beier et al. (2010)

1 (Pre): means preliminary treatment.
2 (Biological treatment) means that the investigated treatment is upstream of a bio-

logical step.
3 Upstream treatments reported in brackets have to better define the step of the

treatment considered and reported data on the removal efficiencies of PhCs do not include
their contribution in the cited investigations.

4 (II + III) means a series of secondary and tertiary ponds.

474 P. Verlicchi et al. / Science of the Total Environment 514 (2015) 467–491
mode, dosage of ozone, H2O2, UV irradiation, catalyst type and contact
time),

• reactor types (conventional activated sludge system or membrane bio-
reactor (MBR); compartmentalization),

• environmental conditions (temperature, irradiation), and
• water sampling mode and frequency.

Before discussing the main results derived from these studies, a
snapshot of the main chemical, physical and microbiological character-
istics of HWW is provided in Table 1. References are also provided for
each compiled parameter or class of compounds of PhCs.

To ease the reading of the manuscript, a brief presentation of each
investigation is reported in Table 2 and the list of all the investigated
treatment trains is provided in Table 3 with the corresponding
references.
3. Technologies and treatment trains for HWW under review

Table 2 reports the main characteristics of the studies included in
this review referring to the dedicated treatment of hospital effluent
and the rationale behind each one.

A rapid glance at Table 2 points out that hospital effluent was sub-
jected to different treatment levels: just a preliminary/primary (poten-
tial or actual) dedicated treatment before its co-treatmentwithUWWat
amunicipalWWTP, sometimes conventional secondary biological treat-
ments (CAS) or modified CAS processes that are systems combining at-
tached and suspended biomass, but also MBRs, and advanced oxidation
processes (AOPs). In some countries AOPs were investigated as prelim-
inary–primary treatments in order to enhance biodegradation in the
stream.

In order to help in the reading of this review, Table 3 lists all the
types of investigated technologies and treatment trains with the corre-
sponding references. Their distribution in the different countries in the
world can be found in the graphical abstract, as well as on a larger
scale in Fig. SD-1 in the Supplementary data.

Most of the investigations referred to pilot/lab scale plants (69%) and
the remaining 31% to full scale dedicated facilities (see Table SD-1 in the
Supplementary data). The latter include the following treatment trains:
septic tank followed by an anaerobic filter (Brazil, de Almeida et al.,
2013; Martins et al., 2008); UASB + anaerobic filters (Brazil, Prado
et al., 2011); series of maturation and facultative ponds (Ethiopia,
Beyene and Redaie, 2011); septic tank + constructed wetlands (H-
SSF + V-SSF beds) (Nepal, Shrestha et al., 2001); MBR (in Germany,
Beier et al., 2011, 2012; in China: Liu et al., 2010; Wen et al., 2004);
CAS + chlorination (in Greece, Kosma et al., 2010; in Brazil, Prado
et al., 2011; in Iran, Mahvi et al., 2009); MBR + chlorination (in China,
Liu et al., 2010); flocculation + activated carbon or flocculation + CAS
(Republic of Korea, Sim et al., 2013); MBR + O3 + UV (Italy, Verlicchi
et al., 2010); MBR + O3 or PAC and then sand filtration (in Germany,
PILLS Report, 2012); MBR + O3 + GAC (a full scale demo plant called
Pharmafilter operating in the Netherlands, Pharmafilter report, 2013);
and MBR + GAC + O3/H2O2 and MBR + GAC + UV (in Denmark,
Grundfos biobooster, 2012).

Moreover, 53% of the studieswere carried out in European countries
(Austria, Belgium, Denmark, France, Germany, Greece, Italy,
Luxembourg, Netherlands, Switzerland and Turkey), 27% in Asiatic
countries (China, India, Indonesia, Iran, Iraq, Nepal, Republic of Korea,
Thailand and Taiwan), 16% in South America (Brazil) and 4% in Africa
(Egypt and Ethiopia). PhCs were detected and removal efficiencies
were evaluated in 60% of the studies included, whereas the remaining
ones only refer to conventional parameters. All the studies developed
in Europe investigated PhCs with the only exception of Nardi et al.
(1995) (referring to prechlorination of raw hospital effluent), and
Arslan et al. (2014) regarding AOPs applied on a raw HWW.



475P. Verlicchi et al. / Science of the Total Environment 514 (2015) 467–491
It is worth noting that often in Asian countries, the main reason for
investigating hospital effluent treatment is the need to guarantee
“safe” treatment for this kind of wastewater and to evaluate the possi-
bility of directly reusing the treated effluent due to water scarcity for
various requirements, in particular for irrigation (Al-Hashimia et al.,
2013). As discussed below, although it is highly appreciable that this
problem has been tackled, their common conclusion, based on an anal-
ysis of conventional contaminants whereby a secondary biological
treatment followed by chlorination may be considered adequate treat-
ment even in case of direct reuse, is not backed up by comprehensive re-
search into micropollutants or ecotoxicology.

In European countries, the main reason for research is generally an
awareness of the potential risk posed by the occurrence of PhC residues
in secondary effluent and the need to reduce the PhC load discharged
into the environment via WWTP effluent. There is a lively debate on
the need to adopt dedicated and proper treatments for hospital efflu-
ents (Ort et al., 2010; Verlicchi et al., 2012a; Santos et al., 2013) based
on the evaluation of the contribution of the health care structure and
the corresponding catchment area in the discharge of PhCs.

4. Results and discussion

The following sections present and discuss collected data on the re-
moval efficiencies of selected PhCs as well as conventional parameters
from HWW by different systems acting as primary, secondary and ter-
tiary steps. A specific section is devoted to the removal ability of micro-
organisms observed in the different technologies and on measures
suggested to reduce the spread of pathogens and also of antibiotic resis-
tant bacteria. Supplementary data provides a brief overview on the